T TASHENG

HW D RAULICS

50T+50T

150T+150T

50T+PV2R1

150T+50T

150T+PV2R2

50T,150T+S siiEEasErH 2

Fixed Displacement DoubleVane Pumps

Y525 IFEATURES

1. RS RSE B8l -
. SEBEEMEESER  SEERYHRFIEEKS -
Employs common shaft & motor;offers space saving.

Available for the user to pre-appoint the One-Step Pump of High Pressure and the
High-Low Pump.

N o=

B SEiEZ 7,5 / MODEL NUMBER DESIGNATON

150T -116 +50T .36 L R
tEBEE ItEBEE =
bt el B TSRS Delivery ek LE B
Model ng/?ec\llty Model Cg&?g{}y Type Rotation
07.10,12.14
50T 17.20.23.26
30.36.39.43
1507 48,61,75
48,61,75,94 94,116,126 FooEEgRE R :JEES$
116,126 6.8,10,12,14,17 F|ange Type Clockwise
1507 PV2R1 1923253133 | | . pom L pes st
o Counter
23,26,33,38,41 | FootType Clockwise
PV2R2 47.53.59.65.75
48,61,75,94 6,8,10,12,14,17
116,126,150 PV2R1 19,23,25,31,33




TASHENG

HAW D ERA UL

(U=

NER B/ DIMENSIONS(IN MILIMITERS)

50T+ 50T

AR FLANGE TYPE

*HEIE 219.05mm&HE4.76 mmAZHE AR @95mmEL
Shaft have @19.05mm & Keyway 4.76mm

129 54 52 & Flange @95mm type
16 120
5
50 4011
g Ex—ﬁ E-{—a_ - @/ E
(€ D) = AN HT
@ [ ¥ Ue ¥ o/l
= IS oV ol e
HERIHESERNER
Other size refering foot type
JEERE FOOT TYPE
332
129 106 72 | 72
H _'\—ﬁ- —-}* 1—ﬁ-— #5x30
/é' E B L _ ©
(TS TR pfadn
g [ ¥ 2\ e Psel,l
g — | S :2_*
4-G 113 224x1 R 524 | = - 5L8" H ‘ '
— 140
S0T+PV2R1 7ABE FLANGE TYPE * DS 19.05mm&EEA.76 mmAZ AR @95mmEL
Shaft have @19.05mm & Keyway 4.76mm
50 56 105 54 52 & Flange @95mm type
16
0 Im I TP 120
INz28  |OUT215 5 ho
'\ 4211
—=h Al ® &
[0\ /gx 5 ] —] . @ }\
G D) | M.
ol {19 Je Ol
— A" &)
4-M10x1.5Px173%  4-M8x1.25Px14%
JIEEES FOOT TYPE
waa Am0 106 72 ) 72
INg28  OUT@15 I
_\ _\vi 1—'}_“- igsxaol f N
o\ | JEE
T e ) O —:
© 0/ \@ 9 F\J j@ @C mg
8 |
|T TT 1 1 1 1 _K\—)[
26.2 __17.5__ T Ii o T '
4-G 1B @24x 1 REIRTL 50 78 | 58 |58 |

49




TASHENG

HW D RAULICS

NER B/ DIMENSIONS(IN MILIMITERS)

150T+50T 275 A% FLANGE TYPE
60 485 200
175 5 132.22
— 4-2135
_sx 2-05/8X11%F
e A )
B 3
) , — s g @ N 8 8
LT 8
I D | o187
fEERE. FOOT TYPE
2 100 100
- 54 _| | 108.5
’ |

#7x30
! ) ik

230
33

| f\g | % 8
[}
|
)
+(§)02
s

&
|
(7
Y/
@
—@—6
@
101 5 ‘

|
}Tr 111 o
24 j |__
4-013 5H7,0268x LRRIRZ, ’ 114 66 ‘ 98.5
140 52 225
150T+150T SAHIE FLANGE TYPE
| 165 60 _ _ 485 200
175 | 5 13222
_l 4-213.5
N 2-25/8X1F
£ — “—}f\——ﬂ'_ ’QSX
411 g 7 1= F I TAD LA
£ ¢/ 5 & N ® -
= — —r ol |
I R | 2187
100 #IER FOOT TYPE
165 108.5 1% | 100
/E_ — §7x30
1] &
g1 & NS, o Palll I
X z
B = - TJ“
/I/‘I 111 |‘| |<_ 15|0 | ‘| w—1
4-213 587,028 RERAL 114 66 ‘ 98.5 98.5 ‘
140 52 225




TASHENG

HW D RAULICS

NER B/ DIMENSIONS(IN MILIMITERS)

150T+PV2R1 217 EBE FLANGE TYPE
. 200
( vQ1s ) 17.20 l ;85 132.22
T
] 4-7135
MO HmO _\X 2-05/8X115F
INg28 _ OUTZ15 =+t | @a
E [ | — ?é @ @ ~
S ;&"i (D g 8 N 8
\J—ej % J RS @ U @ ®
4-M10x1.5Px17 % \ \—y —g-_
4-M8x1.25Px14 %
L 2187
fIEEE FOOT TYPE
134 2l 100 100

‘ 56 _ 25 168.5 108.5

% TN
el | | ] 251

N
LQE O j@;@

0
0.02

230
33

=
LEod

101.5
186.5

26.2] 7.9

|
il i . | e
/‘ ‘ ‘ It 150 ‘ ‘ }
4-013.588.028x1 RRRA 114 66 98.5 98.5
140 52 225 .
150T+PV2R2 o B FLANGE TYPE
60 48.5 200

l 132.22

17.5 t 5 -
5 3 — 4-213.5
,”@SE i >( 2-F5/8X115F
M+ ||
& Q | | — TS

INRAE &

/ 2(1& 22 2| '_\;l__g' I
4-M10x1.5Px197% 4-M10x1.5Px17 % | ] 2187

BiEEEY FOOT TYPE

2160 S04
2230
132.22

| 16880 28 2 1085 = =

‘ N ] #7x30

B3\ lere NI .
@’gjﬁ I+ 8 ? ol I

|
-
-

16

—

1 [sp)
T i T
‘ Lt 150 ‘
4-013 588 7.028x1ERIEA, 114 66 98.5 98.5
225

140 52




T TASHENG

HW D RAULICS

50T+PV2R1-FR /72 & / DISASSEMBLY FIG

10



T TASHENG
HW D RALUILIEIC'S
50T+PV2R1-FR(LR) E {4+ & / PARTS LIST

IEIE RES gE LIS 158 nE g MiEE
ltem Description Q'ty Remarks ltem Description Q'ty Remarks
N EDREELE . )
1 |Countersink 4 M10x1.5x20 | 25 |8ZEH5)/Spring 2 M10
hex-screw
AL
2 |sEm/Flang@iiE/Foot) 1 | 21:05(@95mm) | e ntersink 2 | M10x1.5%30
@22 (& 96mm) hex-screw
319.05
3 )& BET/shaft seal 1 (22x47x8) 27 |HO O BYUR/Oring | 1 P-22
@ 22 (25X47 X8)
) @19.05 (4.76 % 25) e
4 |f@/Keywa 1 28 |BJ;ARA/Flange 1 F504-A
f/Keyway @ 22 (5x5x%x30) 5 g
\ TR
5 |Ih&h/Shaft 1 | @19.05 g @22 | 29 |Countersink 4 M8X1.25X35
hex-screw
6 |Il\&dEhss/Bearings 1 6204 30 |O A#FB/O ring 1 G-30
7 |30¥B/Retainer ring 1 S-20 31 |0 AU3=/0 ring 1 G-60
n . B AR
8 |FEiEE]/ Motor nails 4 32 Fronﬁc port plate 1
9 |#8h%/ Brand plate 33 |E/Ji8/Cam ring 1
76.0x 36
10 |R) 2/ Pump body| 1 34 | E{if8/Locking pin| 2
PR p body ENITA ap 6.0 45
11 |29tk /Port plate 1 (A) 35 |#&=/Rotor 1
s . . (94 X35) e 1.8X8=22
12 |E{iI#8/Locking pin 1 36 /Vane 12
R 9P (@ax a3 @axas)| ° 7 1.8X8=30
e+ e - B AER
13 |EBJIR/Cam ring 1 37 Rear/ port plate 1
14 |#&F/Rotor 1 38 |E{i[f8/Locking pin | 1 6X12
(1.8%xX12%x14) S5 BAID
= 7 T\ 5/Dry
15 |[EF/Vane 12 | (1.8x12x22) | 39 |fer 1 1510
(1.8%x12x24)
A3 7 o8 IR
16 |27 1 (B) 40 |Countersink 2 | M4x0.7X50
Port plate hex-screw
17 |O AYZ/O ring 1 G-75 41 |0 #Y%/ O ring 1 G-80
# J\BTeRIR
18 |48Z/Rear Cover 1 42 |Countersink 4 M10X1.5X35
_ hex-screw
TN SRR L
19 |Countersink 8 M10x1.5X20 | 43 |AJ/ARS/Flange 1 F508-A
hex-screw
20 |0 AYR/Oring 1 G-80 44 | AOOBYR/Oring | 1 G-35
21 [303R/ Retainer ring 1 R-42 45 |18Z/Rear cover 1
22 [RUEEEI/ Precursor |y 16X42X6 | 46 |E5525]/ Motor nails| 4
23 |giBZEMs/Bearings 1 62022RS 47 |$2k%/ Brand plate | 1
. 7SR IR
24 |gE&/Front body 1 48 |Countersink 4 M10X1.5X90

hex-screw

11



12

T TASHENG

HW D RAULICS

150T+PV2R2-FR /) fZ[E / DISASSEMBLY FIG




T TASHENG

HW D RAULICS

150T+PV2R2(LR) Z £ 7% / PARTS LIST

== NS HE b5k =S| NS £ BirsE
Item Description Q'ty Remarks Iltem Description Q'ty Remarks
7V R IR scmynt
1 |[Countersink hex-screw| © M10x1.5x30 | 27 |5UERIBE/ Oil seal ! 25x42x7
2 [‘&RS/Flange(BIEE/Foot) 1 28 |piE2enis/Bearings 1 6205
i BETD
3 |)\&BBE/Shaft seal 1 32X55%9 29 Spring Washers 2 M12
4 |#Em@Woodruffkey | 1 7X7%30 30 |LETIERIRAK 2 |M12x 1.75%35
=83 y Countersink hex-screw :
5 |I)\&h/Shaft 1 31 |#01%/ Retainer ring 1 R-52
6 |I)\&hEmE/Bearings 1 6006 32 |0 AYIB/O ring 1 P-46
7 |301B/Retainer ring 1 S-30 33 |0 AU1%/0 ring 1 G-85
8 |E55E%]/Motor nails 4 34 |E11iE/ Teflon 1 BRT-P46
9 |#2h%/Brand plate 1 35 |E5FEIE/ Teflon 1 BRT-G85
N IR
10 |S#7%/Pump body | 1 36 |Front port plate !
AR &% JI=/Cam ri
11 |Port plate 1 (A) 37 |B7J3R/Cam ring 1
12 B /J3=/Cam ring 1 38 (& /Rotor 1
13 |Ef48/Locking pin 1 | (@7 x48)(@7x54) | 39 |EHTHE/Locking pin 2 | 2ooxds
14 |#3/Rotor 1 40 |EF/Vane 12 12?18:22
o (2.2X17x24) BDFIR
15 [EE/Vane 12| 5 ox17x30) 41 | B port plate 1
PN
16 ,?oﬁﬁg,iate 1 (B) 42 (877X, 8075/Dry bearings | 1 2215
17 |O BUIB/O ring 1 AS-248 43 |E{iI14/Locking pin 1 @6.0%12
sz . J\AIERIRN
18 |&Z#M75k/Bearings 1 6005 44 Cour/1tersink hex-screw 2 M5x0.8x60
19 |1 =M%/ Cover seal 1 25Xx38%8 45 |O #1%/ Oring 1 G-105
S 7 VAR IR AR
20 |%&=/Rear cover 1 46 Couﬁtersink hex-screw| 4 | M10x1.5x35
VRAVEVABEL i N
21 Courlltersink hex-screw| 10 M10x1.5%50 47 | \O;AR/Flange 1 F510-A
22 |0 #Y%/0 ring 1 3102 48 | A0 O AY15/0 ring 1 G-40
23 |gij8&/Front body 1 49 |74Z/Rear cover 1
24 |40 O AYIB/0 ring 1 G-30 50 |#2h%/ Brand plate 1
25 |BOAES/Flange 1 F506-A 51 |E3%2]/ Motor nails 4
VRV EVAGEL S PRVGEEL v
26 Courlltersink hex-screw 4 M10>1.5x35 52 Cour/1tersink hex-screw 4 [M12x1.75x110

13



